
               

The regular meeting of the Governing Board will be held commencing at 5:30 p.m.   
The Carpinteria Sanitary District has determined this meeting to be an Essential Public 
Meeting that will be conducted pursuant to the provisions of the Governor’s Executive 
Order. Please note that Board members may participate in person at 1110 Eugenia Place, 
Carpinteria, CA, or via video or teleconference.   

 

The public is encouraged to participate in one of the following ways: 

1. Submitting a Written Comment. If you wish to submit a written comment, please email 
your comment to the Board Clerk at kimg@carpsan.com  by 3:00 P.M. on the day of 
the meeting.  Every effort will be made to read your comment into the record, but some 
[...]
DAFT’s wheel tracking mechanism, corroded rake arms, and the 
torque limiting switch that had not worked for 10 years. The 
project also included improvements to the odor control system 
by designing a cost-effective odor control system that improved 
foul air withdrawal from the existing aluminum cover. 

Stage 4 Treatment Plant Expansion, Dublin San Ramon 
Services District (DSRSD), Dublin, CA: Project Engineer. Tim 
provided detailed design of the Stage 4 WWTP expansion 
from 11.5 mgd to 17.0 mgd. He was responsible for secondary 
process design and detailed design of new aeration tanks; 
replacing fine bubble diffusers in the existing aeration tanks; 
and extending the existing mixed liquor channel and aeration 
line, secondary clarifier, mixed liquor pumping station, and 
return activated sludge (RAS) pumping station. 

Lompoc Regional Aeration Upgrades, City of Lompoc, 
CA: Project Manager. Tim managed the design of aeration 
system upgrades, which included replacing existing, multi-
stage centrifugal blowers with new, high-speed, direct-drive 
blowers. The design included working directly with the blower 
manufacturer to develop an aeration control strategy that 
met the client’s requirements of using MOV philosophy rather 
than flow control, which is preferred by the high-speed turbo 
blower manufacturers. Other upgrades included aeration 
piping replacement, electrical system modifications and control 
updates.

the pressurization system along with implementing recycle 
of the DAFT subnatant, new thickened sludge pumps, and 
a new polymer system. Because the DAFTs were going to 
thickening primary sludge in addition to WAS, primary sludge 
screens were installed prior to combining the primary sludge 
with the WAS and odor control facilities were added with 
covers installed on the existing DAFTs and two stage odor 
with biotrickling filters and granular activated carbon. To 
facilitate construction and connection to the existing piping, 
a 100 million gallon bypass system was required as part of 
construction.

Predesign of Digester Rehabilitation and FOG Program 
Enhancement, San Jose/Santa Clara Water Pollution 
Control Plant, San Jose, CA: Project Engineer. Tim served as a 
project engineer on the study and plan to upgrade the plant’s 
anaerobic digestion system and accept FOG as a co-digestion 
substrate to enhance gas production. The project includes 
investigating digestion process performance, cover and mixing 
alternatives, tunnel ventilation upgrades, digester gas line 
replacement, upgrades of DAF thickening to co-thickening of 
primary and secondary sludges, struvite control measures, 
digester heating systems, structural upgrade requirements, and 
an implementation plan for the recommended upgrades. 

Anaerobic Digestion Improvements, Pinole-Hercules Water 
Pollution Control Facility, Pinole, CA: Project Manager. This 
project involved improvements to all of the anaerobic digestion 
facilities at the plant, including a new anaerobic digester; 
converting the existing steel floating covers on Digesters 1 and 
3 to fixed submerged concrete covers; converting the existing 
steel floating cover on Digester 2 to a fixed nonsubmerged 
steel cover; new internal draft tube mixer for Digesters 1, 3 
and 4; new sludge heating system with new boilers and heat 
exchangers; and new waste gas burner. Structural modifications 
were also completed to meet new seismic codes to the 
centrifuge dewatering building. The project included working 
with the City and the Bay Area Air Management Control Board 
to permit the waste gas burner. Project challenges included 
fitting the new anaerobic digester on a constrained site and 
coordinating and sequencing construction to keep the solids 
treatment facilities operating during construction. 

Digester and Thickener Final Design, Silicon Valley Clean 
Water (SVCW), Redwood City, CA: Project Manager for 
final design of a $12.84 million multi-system automation 
and upgrade project involving improvements to the primary 
clarification, gravity thickening, new gravity belt thickeners, 
digestion processes and new fan press dewatering. Worked 
with SVCW’s designated system integrator to implement plant 
wide automation standards. In addition to producing final 
biddable plans and specifications, worked directly with O&M 
during performance of their duties to gather feedback, assist 
with asset management, and provide this feedback to the 

32



Kathryn Gies, PE, ENV SP
Technical Advisor

Kathryn Gies is an engineer with experience in planning and permitting wastewater 
treatment and recycled water projects. Kathryn’s areas of expertise include 
wastewater treatment facilities planning; treatment process design; biological 
nutrient removal (BNR) systems; natural wastewater treatment systems; sustainable 
infrastructure planning; NPDES regulatory permitting; recycled water and land disposal 
systems master planning; biosolids land application planning and permitting; and 
groundwater quality studies for regulatory compliance purposes. She has completed 
facilities planning studies for many wastewater treatment plants, including BioWin 
process modeling of biological nutrient removal activated sludge treatment systems. 
Kathryn has a detailed, current knowledge of permitting issues in California and a 
productive working relationship with the Regional Board staff.

EXPERIENCE
Wastewater Treatment and Biosolids Facilities Master Plan, Dublin San Ramon 
Services District, Dublin, CA: Assistant Project Manager for the development of 
a comprehensive Wastewater Treatment and Biosolids Facilities Master Plan to 
identify the major improvements needed through the 2035 planning horizon. Issues 
considered include: (a) increasing demands for the District’s recycled water, including 
recent interest in direct and/or indirect potable reuse; (b) future nutrient removal 
requirements; and (c) biosolids disposal/reuse opportunities. Using a comprehensive 
visioning and future scenarios mapping process, West Yost helped the District to 
identify a long-term strategy that considers how the opportunities and constraints 
associated with each of these outside factors interfaces with improvements needed to 
address treatment plant growth and rehabilitation needs.

Owner’s Representative, Design-Build Wastewater Treatment Plant 
Improvements, City of Davis, CA: Design-Build (DB) Procurement Task Manager 
for West Yost’s Owners’ Representative contract for a DB Wastewater Treatment 
Plant (WWTP) Improvements Project representing approximately $95 million in 
constructed treatment plant improvements. Kathryn served as the task manager for 
the development of the planning documents that identified key project criteria to be 
applied to the DB process. She was also the Project Engineer for the development of 
a preliminary design of biological nutrient removal facilities using BioWin modeling 
software. Another key task completed was the identification of a preferred strategy 
for long-term uses of existing ponds to minimize system sizing and eliminate the need 
for redundant treatment units. Kathryn also developed a detailed influent flows and 
loads analysis and helped define the role of the City’s habitat wetlands as part of the 
future wastewater treatment plant project. Finally, Kathryn served as the team leader 
for the developing the stainability strategy for the project and implementing the steps 

STAFF TITLE: Engineering Manager II

YEARS OF EXPERIENCE: 22

PROFESSIONAL REGISTRATIONS
  Professional Civil Engineer,

California No. 65022
  EnvisionTM Sustainability 

Professional

EDUCATION
  PhD Candidate, Bioresource 

Engineering, Oregon State 
University 

  BS, Agricultural and Biological 
Engineering, Clemson University 

  Wetland Treatment and Design 
Course, Humboldt State 
University

  BioWin® Process Modeling 
Training Workshop

PROFESSIONAL AFFILIATIONS
  WateReuse Association
  California Association of 

Sanitation Agencies
  California Water Environment 

Association
  Central Valley Clean Water 

Association
  Institute for Sustainable 

Infrastructure
  Water Environment Federation

33



Kathryn Gies, PE, ENV SP | Page 2

necessary to obtain a Silver recognition under the Envision 
rating system.

Facilities Plan and Optimization Study, City of Medford, 
OR: Assistant Project Manager/Project Engineer for a blended 
team that is developing a comprehensive assessment to 
identify a viable and cost-effective strategy to meet stringent 
regulatory requirements for nitrogen and phosphorus for a 10 
mgd wastewater treatment plant. The project also includes 
a separate Optimization Study to identify viable nutrient 
removal strategies for the existing facilities, a conditions 
assessment, and an analysis of options for improving the 
co-generation system. The completed study will establish 
the design criteria and approach for a project that will move 
immediately into Preliminary Design to meet the City’s eight-
year compliance schedule.

Wastewater Master Plan, City of Modesto, CA: Lead 
Engineer for the majority of the wastewater treatment plant 
evaluation tasks for the City’s Wastewater Master Plan. 
This $1.8 million project involves evaluating the needs of 
the City’s collection system and two wastewater treatment 
plants (Sutter Avenue Plant and Jennings Road Plant). With 
an average dry weather flow capacity of approximately 35 
mgd, the Sutter Avenue Plant provides primary treatment 
and solids processing for the City’s municipal wastewater, 
and the Jennings Road Plant provides secondary treatment, 
effluent filtration, and disinfection of the City’s municipal 
wastewater, and also has an effluent storage facility and a 
land application system for discharge of treated municipal 
effluent, cannery process water, and biosolids. Responsible 
for the development of flow and load projections for 
domestic and commercial dischargers; preparing a detailed 
water balance analysis for the City’s storage and irrigation 
facilities to identify the long-term needs given planned reuse 
operation changes; identification and evaluation of treatment 
alternatives; for the City’s Fixed Film Reactor/Pond treatment 
system; and development of a strategic plan for addressing 
potential future discharge requirements.

Wastewater Master Plan and Biosolids Management 
Plan City of Yuba City, CA: Assistant Project Manager and 
Treatment Master Planning Lead for preparing a Master Plan 
for the City’s WWTP that defines the facility needs through 
the City’s General Plan build-out conditions. Kathryn was 
responsible for developing an updated Capital Improvement 
Program (CIP) for the wastewater treatment plant based on 
a detailed desktop analysis of the entire treatment process. 
Processes evaluated included influent screening, influent 
pumping, grit removal, primary clarification, pure oxygen 
activated sludge, secondary clarification, disinfection, solids 
thickening, anaerobic digestion and effluent pumping. Firm 
and total process capacities were determined for each 
process area and expressed as influent Average Dry Weather 

Flows. A key component of this work involved using plantwide 
solids balances to define the operations criteria that will serve 
as the basis for facilities planning. The solids balances and 
modeling done under the Master Plan helped the City staff 
understand the impacts of the operational changes on the 
rated capacities of their aeration basins and solids handling 
processes. This effort also involved evaluating alternatives 
for managing the treatment plant solids to help the City 
comply with California Senate Bill 1383 (SB1383) organics 
management requirements.

Facilities Plan, South Suburban Sanitary District, Klamath 
Falls, OR: Project Engineer for a Facilities Plan evaluation 
to identify a preferred long-term strategy for addressing 
stringent nutrient removal requirements placed on South 
Suburban Sanitary District’s pond treatment system. A range 
of alternatives was considered, and the preferred strategy of 
zero discharge through agricultural reuse was selected. Work 
has also included working with the District to implement the 
preferred strategy.

Wastewater Treatment Plant Facilities Planning and 
Process Design, City of Galt, CA: Project Engineer for 
facilities planning for the City’s Wastewater Treatment 
Facility. Natural and conventional treatment alternatives 
were evaluated to meet increasingly stringent effluent 
discharge requirements. Team leader for developing analysis 
of treatment alternatives, which include an oxidation ditch 
simultaneous nitrification/ denitrification process and primary 
influent screening systems. Completed the simultaneous 
nitrification/denitrification oxidation ditch process design for 
the selected alternative, which was designed by West Yost.

Wastewater Reliability Evaluation, Mt. View Sanitary 
District, CA: Project Manager for a reliability and condition 
assessment of the District’s WWTP. The assessment provided 
a prioritized improvement plan for the District. Issues 
addressed to improve the reliability of the most critical 
facilities included: redundancy, capacity, maintainability, 
safety, regulatory compliance, and opportunities for system 
improvements/technologies that would significantly lower 
operating costs. The treatment facility assessment included 
a variety of plant components with particular emphasis on 
evaluation of the headworks, influent pumps, clarifiers, filter 
feed pumps, biofilter/biotower, UV disinfection, and solids 
digestion. Follow-on services included evaluation of a range of 
alternatives for upgrading the capacity of the influent pump 
station and providing equalization storage and evaluation of 
options for using floating islands to improve denitrification in 
the discharge wetlands.

34



Wyatt Troxel
Process Lead

Wyatt Troxel is a mentor, educator, practiced scientist, technology applicator, facility 
manager, and consulting advisor to the water/wastewater industry. He has more 
than 50 years of experience in wastewater system management, optimization, and 
technical advisement. His academic background is in aquatic microbiology, chemistry, 
and physical sciences, and he achieved certification in California as a Grade IV 
Operator (1974) and has held a license as a Grade V Operator since 1985. Wyatt 
is a recognized expert in natural and advanced biological treatment and systemic 
assessment of wastewater collection, primary/secondary treatment, disinfection, 
and advanced treatment facilities. He is considered by his clients to be an expert in 
biological and chemical treatment of organic and nitrogen-based wastes and has 
facilitated complex compliance programs and process optimization for hundreds 
of facilities throughout the US. He has developed, provided technical support, and 
administered several successful, complex process and capital improvement programs 
over the past 35 years, including those for Chino Basin Municipal Water District (now 
Inland Empire Utilities Agency), City of Los Angeles, City of Stockton, and Monterey 
One Water. He has also been responsible for numerous technical programs for capital 
upgrades, energy management, chemical resources, staff development, regulatory 
compliance, capacity optimization, odor control, and safety.

EXPERIENCE
500+ Treatment Planning and Implementation Projects, Nationwide, CA, NV, AZ, 
FL, NC, GA, CO, UT, ID: Wyatt’s experience includes more than 500 projects involving 
the planning and implementation of innovative solutions for complex technical and 
environmental problems. He routinely engages in troubleshooting of biological and 
chemical treatment systems, with emphasis on application of scientific principles and 
broad process experience to resolve performance issues.

Energy and Chemical Resources Advisor, Statewide, CA: Since early 2000, Wyatt 
has been a top-level advisor to numerous facilities in California for the conservation 
of energy and chemical resources. Assisting and supporting statewide utility 
management companies and programs, he has applied scientific principles and 
high-level technologies to assist over 100 facilities in reducing cost of operation, 
increasing process performance reliability, improving asset management and life-cycle 
investments, and reducing demands on capital improvement programs and rates.

Optimization Control Strategist, Statewide, CA: Wyatt has developed and 
implemented numerous analytical procedures and control strategies that involve the 
optimization of existing systems coupled with additional methods for biological and 
chemical control in collection systems and treatment processes. In most applications, 
the control strategies were integrated with the optimization of other biological and 
chemical processes.

STAFF TITLE: Principal Technology 
Strategist

YEARS OF EXPERIENCE: 50

CERTIFICATIONS
  State Water Resources Control 

Board Grade IV and V (GV-2237) 
Wastewater Operator Certificate, 
California

EDUCATION
  BS, Aquatic Microbiology, 

Chemistry, University of 
California, Riverside

PROFESSIONAL AFFILIATIONS
  California Association of 

Sanitation Agencies (CASA)

35



Wyatt Troxel | Page 2

Treatment Operator Teaching and Authorship, Statewide, 
CA: Since 1987, Wyatt has provided training and guidance 
to more than 1,000 operators and staff. He has authored 
California Water Environmental Association Operator study 
guides and contributed to “MOP 11, Wastewater Treatment 
Plant Operations” published by the Water Environment 
Federation.

Chief of Operations/Assistant General Manager, Chino 
Basin Municipal Water District/Inland Empire Utilities 
Agency, Chino, CA: Beginning in 1985, Wyatt was an active 
representative and participant in developing the technical 
components of numerous process improvement and 
compliance programs. As a process specialist with significant 
scientific grounding in biology and chemistry, he helped guide 
the formation of technically-based control strategies and 
technologies to protect the performance integrity of the key 
treatment processes in secondary and tertiary level POTWs. 

Laboratory Director/Start-up Team Leader, Tahoe-
Truckee Sanitation Agency, Truckee, CA: In 1978, during 
the start-up of the State-of-the Art facility at Tahoe-Truckee 
Sanitation Agency, Wyatt was responsible for leading the 
troubleshooting, optimization, and integration of many 
new and previously untried sand advanced technologies 
for ultra-high-level treatment processes. These included 
pure oxygen biological treatment with on-site generation of 
oxygen for a small facility, lime-soda softening for phosphorus 
removal, carbon absorption of trace BOD, ion-exchange 
for ammonia removal, ammonia removal-recovery process 
(ARRP), breakpoint chlorination, and ammonia stripping of 
digester filtrate. This included the development of over 60 
new analytical procedures for laboratory analysis and process 
control.

ENVIRONMENTAL POLICY HISTORY
  Past President/Director, Inland Empire Utilities Agency
  Past President Director, National Water Research 

Institute
  Past Commissioner, Santa Ana Watershed Project 

Authority
  Past Director, Chino Basin Joint Finance District
  Past Vice-Chair, One Water-One Watershed
  Past Commissioner, Chino Desalting Authority
  Past Director, Metropolitan Water District of Southern 

California

36



Douglas O’Brien, BOC®, CEM
Energy Lead

Doug is a Certified Energy Manager with over 15 years of experience supporting public 
agencies with energy management, project development, and implementation. Doug 
recently provided business development and project management services for The 
Clean Coalition, a non-profit organization dedicated to accelerating the transition to 
renewable energy and a modern grid. Doug also worked as a Program Manager with 
The Energy Coalition (TEC). He contributed to the development and implementation of 
the Southern California Regional Energy Network, a CPUC-funded program established 
to help local governments throughout Southern California identify and implement 
energy efficiency projects. Before joining TEC, he was Energy Projects Coordinator for 
the Ventura County Regional Energy Alliance, focused on providing energy efficiency 
project development for local governments throughout Ventura County. Douglas 
has extensive experience in energy management, data analysis, financial analysis, 
competitive strategy, product development, and marketing.

EXPERIENCE
Clean Coalition, Distributed Energy Resources Program, CA: Business Development/
Program Manager.

Feasibility Study and Preliminary System Design for the Emergency Response 
Center, Los Angeles Community College District, CA: He secured a contract to 
complete a feasibility study and preliminary system design for the District’s Emergency 
Response Center at their Downtown Los Angeles offices. The system is intended to 
replace the existing diesel generators with a battery system to provide 8 hours of 
operation so the emergency response team can complete an orderly shut down of core 
systems and transfer operations to the offsite facility outside of the downtown area.

Feasibility Study and Preliminary System Design, City of Camarillo, CA: He secured 
a contract to complete a feasibility study and preliminary system design for the creation 
of microgrids at 5 of the cities facilities; City Hall, Police Station, Public Works Yard, 
Wastewater Treatment Plant, and the Library. The microgrid specification address energy 
for daily operation, peak demand reduction and indefinite backup for critical system in 
case of a black sky event. 

Southern California Regional Energy Network (SoCalREN), Southern California, 
CA: Contributed to the design and launch of the SoCalREN program, which mission is 
to help public agencies identify, prioritize, and execute on energy projects. As Program 
Manager, he enrolled over 20 agencies into the program and led the development and 
implementation of over 100 energy projects from 2013 to 2016. Total energy saved 
since these projects were completed is over 16 GWh. In this role he managed a team of 
Project Managers, Project Associate, consultants, contractors, and participating agencies 
staff. He initiated his first Distributed Energy Resource project for the Oxnard Harbor 
District’s Shore Side Power System. Through SCE’s SGIP program he recruited Telsa to 
install a 4 MWh battery system to provide peak shaving during SCE peak demand period.

STAFF TITLE: Energy Program Manager

YEARS OF EXPERIENCE: 29

CERTIFICATIONS
  Certified Energy Manager 
  Building Operator Certification 

Level 1

EDUCATION
  BA, History, Grinnell College, 

Grinnell, IA 
  MBA, Yale University, School of 

Management, New Haven, CT

PROFESSIONAL AFFILIATIONS
  Association of Energy Engineers

37



Jane Costello, PE
Project Engineer

Jane Costello has over 23 years of consulting engineering experience as a project 
manager and technical design engineer for water and wastewater treatment plants, 
pumping stations, and other infrastructure improvement projects. She has designed 
treatment processes and equipment for headworks, primary and secondary clarifiers, 
aeration basins, disinfection, and chemical handling and storage facilities.  She 
routinely leads multi-disciplinary teams on projects through the preliminary design, 
preparation of plans, specifications, and cost estimates phases as well as providing 
engineering support during bid and construction phases. Early in her career, she 
was the resident engineer on two large water treatment plants and pumping station 
facilities, which provided great insight into designing for future use by operations and 
maintenance staff. Jane has worked at wastewater treatment plants as a wastewater 
laboratory, industrial pretreatment, and NPDES permitting manager. 

EXPERIENCE
Metropolitan Biosolids Center (MBC) Chiller Replacement, City of San Diego, 
CA: Prepared plans, specifications, and cost estimates for chilled water primary 
and secondary pumps and ancillary equipment as part of the overall MBC Chiller 
Replacement.

4S Ranch Water Reclamation Facility Bar Screen Replacement, Olivenhain 
Municipal Water District, Encinitas, CA: Prepared a bar screen equipment evaluation 
to add a second bar screen to the existing headworks of the plant. Only screening 
and washing equipment that retained the high level of performance expected by 
District staff was reviewed. A recommendation for a new screen and modifications 
for installation in to the second bar screen channel were made in a Technical 
Memorandum to the District.

Meadowlark Water Reclamation Facility, Vallecitos Water District, San Marcos, 
CA: Project Manager for as needed contract. Task included improvements to a 
chlorine gas storage and handling facility to meet CalARP requirements.

Bear Creek Wastewater Treatment Plant, San Lorenzo Valley Water District, 
Boulder Creek, CA: Project Manager for a treatment plant optimization project to 
assist the District staff in meeting the nitrogen reduction at its wastewater treatment 
plant as required by its Wastewater Discharge Permit. Jane developed the treatment 
plant process recommendations and a protocol for process testing, including oversight 
of process improvements. A status report, which included process optimization 
recommendation, was written for the District to submit to the Regional Board.

San Luis Rey Water Reclamation Facility Major Plant Upgrades, Phase 1, City 
of Oceanside, CA: Project Manager for design of a plant upgrade project involving 
replacement of influent and effluent aeration tank gates, 30-inch steel clarifier transfer 
pipes, and plant water supply piping. The project also included concrete rehabilitation 

STAFF TITLE: Principal Engineer II

YEARS OF EXPERIENCE: 23

PROFESSIONAL REGISTRATIONS
  Professional Civil Engineer, 

California No. 82185
Arizona No. 48557

EDUCATION
  MS, Civil Engineering, University 

of Minnesota, Twin Cities
  BS, Chemistry, University of 

Wisconsin

PROFESSIONAL AFFILIATIONS
  California Water Environment 

Association (CWEA)
  Water Environment Federation 

(WEF)

38



Jane Costello, PE | Page 2

Headworks/Hydraulic Improvements, City of Moorhead, 
MN: Design Engineer. Prepared plans and specifications for 
new hydraulic structures, an equalization basin, pump station, 
and new grit pumping equipment.

Moving Bed Biofilm Design and Construction, City of 
Moorhead, MN: Design Engineer for aeration system for 
a moving bed biofilm reactor basin for nutrient removal. 
Provided engineering services during construction.

Pecan Creek Water Reclamation Facility, City of Denton, 
TX: Lead Design Engineer for a 21 mgd raw wastewater 
influent pump station, three new 100-foot diameter clarifiers, 
and rehabilitation of three other clarifiers. The clarifier 
rehabilitation included specifying the clarifier mechanism, 
coating, inlet piping, scum beach, skimmer, sludge scraper, 
and walkway.

Massard Wet Weather Improvements, City of Fort Smith, 
AR: Lead Design Engineer for a 20 mgd raw water influent 
pump station, retrofit of a RAS pump station, and new and 
rehabilitation of secondary and primary clarifiers.

P Street Wet Weather Improvements, City of Fort Smith, 
AR: Lead Design Engineer for a 24 mgd secondary effluent 
vertical turbine pump station, primary and secondary clarifier 
upgrades, splitter box, and hydraulic gate modifications. 
Prepared a full hydraulic model for the plant in Excel using 
surveyed surface water elevations.

Bulk Chlorine Chemical Handling Improvements, Dallas 
Water Utilities, City of Dallas, TX: Construction office 
services for bulk chlorine retrofit at 200 mgd wastewater 
treatment plant.

Buckskin Wastewater Treatment Plant Improvements, City 
of Parker, AZ: Prepared a Preliminary Engineering Report 
for Rural Development Funding for this resort community’s 
wastewater treatment plant with a critical peaking factor.

River Falls Water Reclamation Facility, River Falls 
Municipal Utilities, River Falls, WI: Managed the 
construction phase of $3.1 million wastewater treatment 
retrofit of grit pumps, grit tanks, a secondary clarifier, and RAS 
pumping.

Wastewater Treatment Plant Facility Plans, City of Duluth 
and Metropolitan Council Environmental Services, St. Paul, 
MN: Project Manager or Task Lead for three facility plans, 
involving hypochlorite conversion from chlorine gas and 
sludge screening and disinfection improvements. 

of the aeration tank influent channel and demolition of 
miscellaneous piping and appurtenances in the plant galleries. 
The design plans and specifications included construction 
sequencing, bypass pumping plans, and a maintenance of 
plant operations specifications. 

Odor Control Study, City of Oceanside, CA: Project 
Manager for a collection system odor study and chemical 
usage report for the City. The City’s wastewater disposal 
system consists of gravity sewers, force mains, 22 lift stations, 
two wastewater treatment plants and an ocean outfall. The 
study documented odor “hot spots” using pressure testing 
and hydrogen sulfide gas monitoring. Chemical usage in the 
collection system as well as at the plants was analyzed and 
quantified. The performance of the odor scrubber was also 
evaluated. The study confirmed the City’s chemical usage 
at the plant for hydrogen sulfide reduction and its use and 
location of collection system chemicals for odor mitigation.

Santa Margarita Wastewater Treatment Plant Secondary 
Clarifier and Miscellaneous Improvements, Ramona 
Municipal Water District, Ramona, CA: Project Manager and 
Lead Design Engineer for this project, which included adding 
one new 90-foot clarifier, modifications to the activated 
sludge splitter box to the clarifiers, RAS pumps, and piping.

Major Plant Rehab Chemical Feed System, Encina 
Wastewater Authority, Carlsbad, CA: Project Manager 
for the design of several chemical feed systems, including 
hypochlorite and caustic solution, for odor scrubbers at the 
Encina plant. Produced plans and specifications detailing the 
replacement of pumps and accessories, chemical piping, a 
pipe trench, and restoration of concrete in the containment 
area.

Miscellaneous Plant Rehabilitation Projects, Encina 
Wastewater Authority, Carlsbad, CA: Project Manager 
for fiscal year 2013 Major Plant Rehab, including cooling 
water strainer, filter drain and roof safety equipment. 
Project elements included the installation of an automatic 
strainer on the Encina 3WLC water line that sends cooling 
water to the cogeneration operation. Engineering services 
during construction included submittal review, RFI response, 
potential change order review, and coordination with Encina 
staff and the electrical design engineer. 

Septage Receiving Station, Coachella Valley Water District, 
Coachella, CA: Project Manager for construction engineering 
office services for this septage receiving project at the Water 
Reclamation Plant No. 10 plant. Project elements included a 
building addition to house a grinder, bar screen, wash presses, 
grit classifiers, and grit conveyors. Engineering services 
included submittal review, RFI responses, potential change 
order review, and coordination with electrical and structural 
engineer, including structural inspection scheduling. 

39



Charles Hardy, PE, QSP/QSD
Project Engineer

Charles Hardy is an environmental engineer with a focus on water quality permit 
applications and compliance, wastewater, recycled water, and potable water system 
planning and design and in wastewater process modeling. Charles routinely performs 
both project management and technical tasks for planning of various water resource 
projects and has a proven ability to work cooperatively with client staff and project 
team members to meet strict regulatory criteria. Much of Charles’ work is for clients 
with long-term contracts, requiring multiple different studies, thus requiring a 
thorough knowledge of the available information and needs of each client. Charles 
is proficient in a variety of technical software, including AutoCAD; ArcMap;the U.S. 
Army Corps of Engineers’ Hydrologic Engineering Center (HEC) products; and various 
stormwater, water, and wastewater system modeling products, including BioWin. 
Charles also regularly uses MS Excel and statistics add-ons to perform complex data 
analyses. His work has also included preparing a number of studies in association 
with wastewater discharge permits such as: Reasonable Potential Analyses, treatment 
feasibility studies, local limits studies, pollution prevention plans and source control 
studies, salinity evaluation and minimization plans, and Reports of Waste Discharge. 
He has performed analyses for a number of projects using agricultural lands for 
effluent reuse including the development of: comprehensive water balances for 
complex reuse sites to assess water use efficiency; specialty spreadsheet tools for 
biosolids and water reuse management; Best Practicable Treatment or Control (BPTC) 
plans and nutrient management plans for land application of recycled water, biosolids, 
and food processing wastewater; and Title 22 Engineering Reports for water reuse.

EXPERIENCE
Wastewater Treatment Master Plan, City of Modesto, CA: Project Engineer for 
several wastewater treatment plant evaluation tasks for the City’s Wastewater 
Treatment Master Plan. This $1.8 million project involved evaluating the needs of 
the City’s two wastewater treatment plants (Sutter Avenue Plant and Jennings Road 
Plant). With an average dry weather flow capacity of approximately 35 mgd, the 
Sutter Avenue Plant provides primary treatment and solids processing for the City’s 
municipal wastewater, and the Jennings Road Plant provides secondary treatment, 
effluent filtration, and disinfection of the City’s municipal wastewater, and also has 
an effluent storage facility and a land application system for discharge of treated 
municipal effluent, cannery process water, and biosolids. Assisted with preparing 
a detailed water balance analysis for the City’s storage and irrigation facilities to 
identify the long-term needs given planned reuse operation changes; identification 
and evaluation of treatment alternatives; and development of a strategic plan for 
addressing potential future discharge requirements.

Wastewater Treatment and Biosolids Facilities Master Plan, Dublin San Ramon 
Services District, Dublin, CA: Project Engineer for development of a comprehensive 
Wastewater Treatment and Biosolids Facilities Master Plan to identify the major 

STAFF TITLE: Senior Engineer II

YEARS OF EXPERIENCE: 17

PROFESSIONAL REGISTRATIONS
  Professional Civil Engineer, 

California No. 71015
  Qualified SWPPP Practitioner and 

Developer, Certificate No. 00431

EDUCATION
  MS, Civil and Environmental 

Engineering, Stanford University
  BS, Chemical Engineering, 

Yale University

PROFESSIONAL AFFILIATIONS
  California Water Environment 

Association
  Central Valley Clean Water 

Association

40



Charles Hardy, PE, QSP/QSD | Page 2

revised analysis nevertheless provided a stronger technical 
justification for recommended improvements to the WWTF. 
Following completion of the water balance analysis, a Report 
of Waste Discharge was prepared to apply for revised Waste 
Discharge Requirements that account for improvements at 
the WWTF.

BioWIN Process Modelling, Design-Build Wastewater 
Treatment Plant Improvements, City of Davis, CA: Project 
Engineer for the development of a calibrated BioWIN model 
of the City’s recently constructed Modified Ludzack-Ettinger 
(MLE) treatment process. Work included developing a 
comprehensive sampling plan, coordination of sampling 
efforts, and development of a calibrated model. Ongoing work 
includes working with the City to use the model to assess 